



University Health System

CareLink

The following medications are subsidized by CareLink at University Health System pharmacies.

This is an abbreviated list of available medications.

Allergies, Cold, & Flu

Azelastine (Astelin®)	137mcg/spray (30ml)
Beclomethasone Dipropionate (Beconase® AQ)	42 mcg/inhalation (25g)
Codeine/guaifenesin	10-100mg/5ml (120ml ONLY) syrup
Cyproheptadine	4mg tab; 2mg/5ml syrup
Fluticasone (Flonase®)	50 mcg/spray (16g)
Hydroxyzine HCl	10mg, 25mg, 50mg tab; 10mg/5ml syrup
Hydroxyzine Pamoate	100mg cap
Montelukast (Singulair®)	10mg tab; 5mg chewable tab
Oseltamivir (Tamiflu®)	75mg cap; 6mg/ml (60ml) susp

Antibiotics

Amoxicillin	250mg, 500mg cap; 125mg, 250mg chewable tab 125mg/5ml (150 ml), 250mg/5ml (150 ml), 400mg/5ml (100 ml) susp
Amoxicillin/Clavulanic acid (Augmentin®)	125-31.25mg/5ml (150 ml), 250-62.5mg/5ml (150ml), 600-42.9mg/5ml (125ml) susp 250-125mg, 500-125mg, 875-125mg tab; 200-28.5mg, 400-57mg chewable tab 1000-62.5mg extended release tab
Azithromycin	250mg, 500mg, 600mg tab; 1 gram susp (single dose) 100mg/5ml (15ml), 200mg/5ml (15ml, 22.5ml) susp
Cefdinir	300mg cap; 125mg/5ml (60ml, 100ml), 250mg/5ml (60ml, 100ml) susp
Cefuroxime	250mg, 500mg tab; 125mg/5ml (50ml, 100ml, 200ml) 250mg/5ml (50ml) susp
Cephalexin	250mg, 500mg cap; 125mg/5ml (100 ml), 250mg/5ml (100 ml) susp
Ciprofloxacin	250mg, 500mg, 750mg tab
Clindamycin	75mg, 150mg, 300mg cap; 75mg/5ml (100ml) soln
Doxycycline Hyclate	100mg cap; 50mg/5ml syrup
Erythromycin base	250mg, 500mg tab
Erythromycin ethyl succinate	200mg/5ml, 400mg/5ml susp
Metronidazole	250mg, 500mg tab
Minocycline	50mg, 100 mg tab (pellet-filled)
Moxifloxacin (Avelox®)	400mg tab
Penicillin VK	250mg, 500mg tab; 125mg/5ml (200ml), 250mg/5ml (200ml) susp
SMZ-TMP (Bactrim™, Septra®)	400-80mg, 800-160mg tab; 200-40mg/5ml soln
Tetracycline	250mg, 500mg cap

Arthritis & Pain

Allopurinol	100mg, 300mg tab
Acetaminophen/Codeine	#2, #3, #4 tab; 120-12mg/5ml, 300-30mg/12.5ml syrup
Baclofen	10mg tab
Cyclobenzaprine	5mg, 10mg tab
Dexamethasone	0.5mg, 0.75mg, 4mg tab
Diclofenac DR	50mg, 75mg tab
Hydrocodone/Acetaminophen (Norco®)	5/325mg, 7.5/325mg, 10/325mg tab; 2.5-167mg/5ml soln
Hydroxychloroquine (Plaquenil®)	200mg tab
Ibuprofen	600mg, 800mg tab
Indomethacin	25mg, 50mg, 100mg cap
Methocarbamol	500mg, 750mg tab
Methotrexate	2.5 mg tab
Naproxen	500mg tab
Tizanidine	4 mg tab
Tramadol	50mg tab

Asthma & COPD

Albuterol (Proventil® HFA)	90mcg/inhalation
Albuterol neb soln	0.042% (1.25mg/3ml), 0.083% (2.5mg/3ml), 0.5% (2.5mg/0.5ml)
Beclomethasone (QVAR®)	40mg, 80mg
Ipratropium neb soln 0.02%	(2.5ml); soln for oral inhalation 17mcg/act (12.9 gm)
Methylprednisolone	4mg tab; 4mg dose pack (21 tabs)
Mometasone (Asmanex®)	110mcg (30 doses), 220 mcg (14, 30, 60 or 120 doses)
Prednisolone	15mg/5ml syrup
Prednisone	1mg, 2.5mg, 5mg, 10mg, 20mg, 50mg tab 5mg/ml, 5mg/5ml soln

Blood Pressure –**See Heart Health & Blood Pressure****Cholesterol**

Atorvastatin (Lipitor®)	10mg, 20mg, 40mg, 80mg tab
Cholestyramine (Questran®)	4 grams of resin/9 grams of powder
Ezetimibe (Zetia®)	10mg tab
Fenofibrate (TriCor®)	48mg, 145mg tab
Gemfibrozil	600mg tab
Niacin (Niaspan®)	500mg, 750mg, 1000mg extended release tab
Pravastatin (Pravachol®)	10mg, 20mg, 40mg, 80mg tab
Simvastatin (Zocor®)	10mg, 20mg, 40mg, 80mg tab
Simvastatin/ Ezetimibe (Vytorin®)	10/10mg, 10/20mg, 10/40mg, 10/80mg tab

Diabetes**Oral**

Glipizide	5mg, 10mg tab
Glipizide extended release (Glucotrol® XL)	2.5mg, 5mg, 10 mg
Glyburide	2.5mg, 5mg tab
Glyburide/metformin (Glucovance®)	2.5/500mg, 5/500mg tab
Metformin	500mg, 850mg, 1000mg tab; 500mg, 750mg ER tab

Injectable

Humalog®, Humalog® Mix 75/25	100U/ml (10ml vial, 3ml pen)
Lantus® (insulin glargine)	100U/ml (10ml vial, 3ml pen)
Levemir® (insulin detemir)	100U/ml (10ml vial, 3ml pen)
Novolin® 70/30	100U/ml (10ml vial)
Novolin® N, Novolin® R	100U/ml (10ml vial)
Novolog®, Novolog® Mix 70/30	100U/ml (10ml vial, 3ml pen)

Supplies

Contour® and Contour® Next Test Strips	(Rx must indicate directions for calculation of days supply)
Bayer Microlet 2 Lancing Device	
Bayer Microlet Lancets	(Rx must indicate directions for calculation of days supply)

Ear Health

Acetic Acid 2% in aluminum acetate (Domeboro® Otic)	60 ml
Acetic Acid/HCl/Propylene glycol (Acetasol® HC) otic	10ml
Antipyrine/Benzocaine otic	10ml
Neomycin/Polymyxin B/HCl (Cortisporin®)	10ml
Ofloxacin otic	5ml, 10ml

Eye Care -**See Glaucoma & Eye Care**

This list is not all-inclusive and is subject to change. Inclusion does not guarantee coverage by CareLink.
Revised 1/2015

Fungal Infections

Ciclopirox	0.77% (15gm, 30gm, 90gm) cream; 0.77% (30gm, 45gm, 100gm) gel
Econazole	1% (15gm, 30gm, 85gm) cream
Fluconazole	100mg, 150mg, 200mg tab; 10mg/ml, 40mg/ml (35ml) susp
Nystatin topical	100,000 U/gram (ointment, cream, powder, vaginal tablet)
Nystatin oral	100,000 U/ml susp; 500,000 U tab
Terbinafine	250mg tab

Gastrointestinal Health

Dicyclomine	10mg, 20mg cap
Diphenoxylate/atropine (Lomotil®)	2.5/0.025mg tab; 60ml soln
Esomeprazole (Nexium®)	20mg, 40mg cap
Lactulose	10gm/15ml syrup
Lansoprazole (Prevacid®)	15mg, 30mg cap
Metoclopramide	5mg, 10mg tab, 5mg/5ml (10ml, 480ml) syrup
Ondansetron (Zofran®)	4mg, 8mg tab; 4mg, 8mg ODT
Pantoprazole (Protonix®)	40mg tab
Prochlorperazine	5mg, 10mg tab; 25mg supp
Promethazine	12.5mg, 25 mg tab; 6.25mg/5ml (120ml) syrup 12.5mg, 25mg, 50mg supp
Ranitidine (Zantac®)	150mg, 300mg tab; 15mg/ml syrup
Sucralfate (Carafate®)	1gm tab; 1gm/10ml susp

Glaucoma & Eye Care

Atropine	1% soln; 3.5gm oint
Brimonidine (Alphagan P®)	0.15% (5ml, 10ml, 15ml)
Brimonidine/timolol (Combigan™)	5ml, 10ml soln
Dorzolamide/timolol (Cosopt®)	10ml soln
Erythromycin	0.5% (1gm, 3.5gm) oint
Gentamicin	0.3% (3.5gm) oint; (5ml) soln
Ketorolac Tromethamine (Acular®)	0.5% soln (5ml)
Latanoprost (Xalatan®)	0.005% (2.5ml)
Neomycin/Polymyxin/Dexamethasone	3.5gm oint, 5ml susp
Neomycin/Polymyxin B/HC (Cortisporin®)	7.5ml
Olopatadine (Patanol®)	0.1% (5ml)
Pilocarpine	1%, 2%, 4% (15ml) soln; 4% (4gm) gel
Prednisolone	0.12% (5ml, 10ml)
Sulfacetamide	10% (15ml) soln
Timolol (Timoptic-XE®)	0.25% (2.5ml, 5ml), 0.5% (2.5ml, 5ml) gel forming soln
Tobramycin	0.3% (3.5gm) oint, (5gm) soln
Travoprost (Travatan Z®)	0.004% (2.5ml, 5ml)

Heart Health & Blood Pressure

Amlodipine	2.5mg, 5mg, 10mg
Atenolol	25mg, 50mg, 100mg tab
Captopril	12.5mg, 25mg, 50mg, 100mg tab
Carvedilol	3.125mg, 6.25mg, 12.5mg, 25mg tab
Chlorthalidone	25mg, 50mg tab
Clonidine	0.1mg, 0.2mg, 0.3mg tab and patch
Digoxin	125mcg, 250mcg tab; 50mcg/ml (60ml) elixir
Diltiazem CD (Cardizem® CD)	120mg, 180mg, 240mg, 300mg, 360mg cap
Doxazosin	1mg, 2mg, 4mg, 8mg tab
Enalapril	2.5mg, 5mg, 10mg, 20mg tab
Enalapril/HCTZ	5/12.5mg, 10/25mg tab

This list is not all-inclusive and is subject to change. Inclusion does not guarantee coverage by CareLink.
Revised 1/2015

Heart Health & Blood Pressure	Continued
Fosinopril	10mg, 20mg, 40mg tab
Fosinopril/HCTZ	10/12.5mg, 20/12.5mg tab
Furosemide	20mg, 40mg, 80mg tab; 10mg/ml (60ml), 40mg/5ml soln
Hydralazine	10mg, 25mg, 50mg tab
Hydrochlorothiazide	12.5mg cap; 25mg, 50mg tab
Isosorbide dinitrate	5mg, 10mg, 20mg tab
Isosorbide mononitrate	10mg, 20mg tab
Lisinopril	2.5mg, 5mg, 10mg, 20mg, 30mg, 40mg tab
Lisinopril/HCTZ	10-12.5mg, 20-12.5mg, 20-25mg tab
Metoprolol tartrate	25mg, 50mg, 100mg
Metoprolol succinate (Toprol-XL®)	25mg, 50mg, 100mg, 200mg tab
Nifedipine XL	30mg, 60mg, 90mg tab
Nitroglycerin	Ointment, patch, spray and tablets (all strengths)
Prazosin	1mg, 2mg, 5mg cap
Propranolol	10mg, 20mg, 40mg, 60mg, 80mg tab; 4mg/ml (500ml) soln
Spironolactone	25mg, 50mg, 100mg tab
Spironolactone/HCTZ	25-25mg tab
Terazosin	1mg, 2mg, 5mg, 10mg cap
Verapamil SR	120mg, 180mg, 240mg tab
Warfarin	1mg, 2mg, 2.5mg, 3mg, 4mg, 5mg, 6mg, 7.5mg, 10mg tab

Men's Health

Finasteride	5mg tab
Terazosin	1mg, 2mg, 5mg, 10mg cap

Mental Health

Amitriptyline	10mg, 25mg, 50mg, 75mg, 100mg, 150mg tab
Benzotropine	0.5mg, 1mg, 2mg tab
Bupirone	5mg, 10mg tab
Carbamazepine	200mg tab; 100mg chew tab 100mg/5ml (450ml) susp; 200mg, 300mg XR cap
Esitalopram (Lexapro®)	5mg, 10mg, 20mg tab
Fluoxetine (Prozac®)	10mg, 20mg cap; 20mg/5ml (120ml)
Fluphenazine	1mg, 2.5mg, 5mg tab; 5mg/ml (118ml)
Haloperidol	0.5mg, 1mg, 2mg, 5mg, 10mg, 20mg tab; 2mg/ml (15ml, 120ml)
Lithium	300mg cap; 300mg, 450mg CR cap; 300mg/5ml (5ml, 480ml)
Nortriptyline	10mg, 25mg, 50mg, 75mg cap; 10mg/5ml (473ml) soln
Paroxetine (Paxil®)	10mg, 20mg, 30mg, 40mg tab
Prochlorperazine	5mg, 10mg tab; 25mg supp
Sertraline (Zoloft®)	25mg, 50mg, 100mg tab
Thioridazine	10mg, 25mg, 50mg, 100mg tab
Trazodone	50mg, 100mg tab
Venlafaxine extended release (Effexor® XR)	37.5mg, 75mg, 150mg XR cap

Skin Conditions

Benzoyl Peroxide gel	5% gel (42.5 gm)
Betamethasone dipropionate, augmented	0.05% cream (15gm, 50gm); lotion (30ml, 60ml)
Calcipotriene (Dovonex®)	0.005% cream (60gm, 120gm)
Clobetasol propionate	0.05% cream/oint (15gm, 30gm, 45gm); top soln [for scalp] (50ml)
Desonide	0.05% cream (15gm); lotion (60ml); oint (15gm, 60gm)
Fluocinonide	0.05% cream (15gm, 30gm); gel/oint (30gm); soln (20ml, 60ml)
Metronidazole (MetroGel®)	1% gel (60g)
Mometasone	0.1% cream/oint (15gm, 45gm); lotion (30ml, 60ml)
Mupirocin (Bactroban® Topical)	2% cream (15gm, 30gm); 2% oint (22gm)
Permethrin (Elimite®)	5% cream (60 gm)

This list is not all-inclusive and is subject to change. Inclusion does not guarantee coverage by CareLink.

Revised 1/2015

Skin Conditions	<i>continued</i>
Selenium Sulfide	2.5 % lotion, shampoo (120ml)
Silver sulfadiazine	1% cream (20gm, 50gm, 400gm)
Tretinoin (Retin-A®topical)	0.025% cream (20gm, 45gm); 0.1% cream(20gm, 45gm) 0.01% gel (15gm, 45gm); 0.025% gel (15gm, 45gm)
Triamcinolone	0.1% cream (15gm, 80gm); oint (15gm, 30gm, 80gm, 454gm)
Thyroid Conditions	
Levothyroxine	25mcg, 50mcg, 75mcg, 88mcg, 100mcg, 112mcg, 125mcg, 137mcg, 150mcg, 175mcg, 200mcg, 300mcg tab
Methimazole	10mg tab
Viruses	
Amantadine	100mg cap; 50mg/5ml syrup
Acyclovir	200mg cap; 400mg, 800mg tab; 200mg/5ml susp
Ganciclovir	250mg, 500mg cap
Oseltamivir (Tamiflu®)	75mg cap; 6mg/ml (60ml) susp
Valacyclovir (Valtrex®)	500mg, 1000mg tab
Vitamins	
Ergocalciferol	50,000 U cap
Folic Acid	1mg tab
Magnesium Oxide	400mg tab
Potassium chloride	10mEq, 20mEq CR tab; 40mEq/15ml soln
Women's Health	
Conjugated estrogens (Premarin®)	0.3mg, 0.45mg, 0.625mg, 0.9mg, 1.25mg tab; 0.625mg/gm (42.5gm) vaginal cream
Fluconazole (Diflucan®)	100mg, 150mg, 200mg tab
Medroxyprogesterone	2.5mg, 5mg, 10mg tab
Terconazole	0.4% (45gm), 0.8% (20gm) vaginal cream; 80mg supp
Tamoxifen	10mg tab
Contraception	
Ethinyl estradiol 0.02mg/levonorgestrel 0.1mg	Alesse® or generic equivalent (28s)
Ethinyl estradiol 0.03mg/norgestrel 0.3mg	Lo/Ovral® or generic equivalent (28s)
Norethindrone 0.35mg	Micronor® or generic equivalent (28s)
Ethinyl estradiol 0.035mg/norethindrone 1mg	Ortho Novum® 1/35 or generic equivalent (28s)
Ethinyl estradiol 0.035mg/norgestimate 0.25mg	Ortho Tri-Cyclen® or generic equivalent (28s)
Other Medical Conditions	
Alendronate (Fosamax®)	10mg, 70mg tab
Chlorhexidine gluconate (Peridex®)	0.12% (473ml) soln
Gabapentin	100mg, 300mg, 400mg cap; 600mg tab
Isoniazid	100mg, 300mg tab
Lidocaine	2% (20ml, 100ml) viscous; 5% (35gm) oint
Megestrol	20mg,40mg tab; 40mg/ml (240ml) susp
Oxybutynin	5mg tab
Phenazopyridine	100mg, 200mg tab
Sumatriptan (Imitrex®)	25mg, 50mg, 100mg tab
Tolterodine (Detrol®)	1mg, 2mg tab; 2mg, 4mg LA cap